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T1 1 344586 GHz -15.28 dém nda 26.00 dB T1 1 344586 GHz 11,76 dBm nda 26.00 dB
T2 1 3.55016 GHz -12.78 dBm q factor 4.7 T2 1 3.55016 GHz -13.67 dBm q factor 35.2
il i
. L o . L J -

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum

Ref Level 28.00 dem

(®)

Offset 6.00 0B & RBW 1 MHz

Spectrum

(®)

Ref Level 28.00 dém Offset 8.00 cB & RBW 1 MHz
S 30 da SWT 282 pc @ VBW 3 MHz  Mode Auto FFT S 30d8 SWT DB.Z ys @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
Mi[1] 10.72 dBm)| Mi[1] 8.44 dbm|
20 di 3.541770 GHZ| 20 di 3.483430 GHz|
1 26.00 dB) § nds 26.00 dB)
104 7 o . p . '] 100.300000000 MHZ| 104 P 100.300000000 MHz
A ed 0 AR i | et LW |\ 5 Ay Vel M
( ]‘ f W \'|L e LW |f 35.9) oWl L pgantar -
od [ I n 0d fmf il LT T A Y v\ly-\
0 wf | 0 | |
‘\ | ] 7
f \ f |
-30 di — - -30 di
. Ay [T vl wailin A ) i
v e Wl PR Y LY b )
W ARy [ LT i
-50 df 50 df
-60 i -60 i
CF 8.50001 GHz 1001 pts Span 200.0 MHz CF 9.50001 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.54177 GHz 10.72 dBém ndB down 100.3 MHz M1 1 3.48343 GHz 8.44 dBm nd8 down 100.3 MHz
T 1 3.44986 GHz -12,54 dbm nda 26.00 dB T 1 3.44986 GHz -15.08 dBm nda 26.00 d8
T2 1 3.55016 GHz -12.92 dBm Q factor 35.3 T2 1 3.55016 GHz -16.60 dBm q factor 34.7
i i
L L J L JL

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number : A58 of A94
Report Issued Date : Oct. 09, 2021
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG051802-04D

Occupied Bandwidth

Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 8.57 8.59 8.57 8.57 8.57 8.57 8.59 8.59
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 13.55 13.61 13.61 13.58 13.37 13.58 13.58 13.61
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 18.18 18.22 18.22 18.22 18.34 18.18 18.22 18.30
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 37.96 38.20 37.96 38.36 38.04 38.12 37.88 38.04
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 47.15 47.85 47.65 47.65 47.65 46.95 47.75 47.55
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 57.90 58.02 58.14 58.14 58.02 57.90 57.78 58.38
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Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 77.36 77.52 77.36 77.52 77.52 77.68 77.20 77.20
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
Port 1 Port 2
BW 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 97.10 97.30 97.50 97.50 97.10 97.10 96.70 96.90
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FR1 UL-MIMO n77 / 15MHz / CP-OFDM (Port 2)
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM (Port 2)
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FR1 UL-MIMO n77 / 40MHz / CP-OFDM (Port 1)
QPSK
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16QAM
Middle Channel

Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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FR1 UL-MIMO n77 / 40MHz / CP-OFDM (Port 2)
QPSK 16QAM
Middle Channel Middle Channel

Spectrum - Spectrum -

Ref Level 26.00 dm  Offset 6.00 0B @ RBW 1 MHz Ref Level 26.00 dBm  Offset 6.00 06 & RBW 1 MHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM (Port 1)

QPSK

16QAM

Middle Channel
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Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 15 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 15 ps @ VBW 32 MHz  Mode Auto FFT
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M1 1 3.50211 GHz 12.08 dBm M1 1 3.40342 GHz 13.02 dBm
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Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 15 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 15 ps @ VBW 32 MHz  Mode Auto FFT
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M1 1 3.5073 GH2z 13.72 dBm M1 1 3.52119 GHz 9.26 dBm
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM (Port 2)

QPSK 16QAM
Middle Channel Middle Channel

Spectrum - Spectrum -
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 15 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 15 ps @ VBW 32 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result |
M1 1 3.514 GHz 14.32 dBm M1 1 3.4BB12 GHz 13.62 dBm
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM (Port 1)

QPSK 16QAM
Middle Channel Middle Channel

Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 WHz
jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode aAuto FFT b ALL 30dB 8SWT 17 ps @ VBW 32 MHz Mode aAuto FFT
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M1 1 3.51272 GHz 11.35 dBm M1 1 3.47172 GHz 13.08 dBm
T1 1 3.470879 GHz .25 dbm Occ Bw 57.902097902 MHz T1 1 3.470879 GHz 6.56 dam Occ Bw 58.021976022 MHz
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T Ref | T X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM (Port 2)
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jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode aAuto FFT b ALL 30dB 8SWT 17 ps & VBW 3 MHz  Mode Auto FFT
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M1 1 3.51464 GHz 13.60 dBm M1 1 3.4BB26 GHz 13.07 dBm
T1 1 3.470879 GHz .19 dbm Occ Bw 58.021878022 MHz T1 1 3.471119 GHz 7.38 dam Occ Bw 57.802097902 MHz
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T1 1 3.470999 GHz 7.57 dbm Occ Bw 57.782217782 MHz T1 1 3.470759 GHz 4.84 dbm Occ Bw 58.361616362 MHz
T2 1 32.52B781 GHz 6.61 dBin Tz 1 2.529141 GHz £.57 dBm
il il
L L - L I -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A72 of A94

Report Issued Date : Oct. 09, 2021

Report Version

. Rev. 01




seanron tas. FCC RF Test Report Report No. : FG051802-04D

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (Port 1)
QPSK
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Middle Channel

Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 229ps @ VBW 3 MHz Mode Auto FFT b ALL 30dB 8SWT 229ps @ VBW 2 MHz Mode Auto FFT
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3.600 GHz 7.000 GHz 1.000 MHz 5.91817 GHz -42.55 dém -29,56 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.90076 GHz -46.37 dam -33.37 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.92000 GHz -41.23 dBm -28.23 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.59478 GHz -43.20 deém -30.80 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99875 GHz -39.17 dém -26.17 dB
-
L J J -
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searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (Port 1)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum
Ref Level 0.00 d8m  Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PAES heck PAES
.10 ddne—bRURIOUS L INE—ABE nabs -10 dBP—BRURIOUE L INE ARG PaBS
| SPURIOUS_LINE_ABS_ | SPURTOUS_LINE_ABS_
2uae U aBm
-30 dBm -30 dBm
-40 dBm ! 40 dBm
M““"““"‘T } N - e ARAA y - A . M'M P B e M AL A, — . -4
-60 dBm -60 deém
-70 dBm 70 dém
-80d -80 dBm
90 dB 90 dBm
Start 30.0 MHz 81008 pts Stop 40.0 GHz Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  RangeUp RBW Frequency |  Powerabs | ALimit Range Low Range Up RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941,10195 MHz -48.63 dBm -35.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 964,37021 MHz -48.56 dBm -35.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51887 GHz -47.46 dém -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52887 GHz -47.61 dém -34.61 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.36792 GHz -45.94 dBm -32.94 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.36812 GHz -46.00 dBm -33.00 d&
3.600 GHz 7.000 GHz 1.000 MHz 6.99490 GHz -42.59 dém -29,50 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.99150 GHz -42.42 dBm -20.42 d&
7.000 GHz 14.000 GHz 1.000 MHz 10.41251 GHz -34.68 dam -21.66 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.67426 GHz -46.45 dBm -33.45 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.92150 GHz -41.49 dBm -28.49 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.92650 GHz -41.45 dBm -28.45 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.67682 GHz -43.20 deém -30.80 dB 22.000 GHz 20.000 GHz 1.000 MHz 28.70283 GHz -43.82 dem -30.82 de
30.000 GHz 40.000 GHz 1.000 MHz 39.66977 GHz -39.42 dBm -26.42 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99875 GHz -39.48 dBm -26.48 dB
- -~
L JU J ( )l J L L
27.8EP.2021 16:z1 1z 27.8EF.2021 16:21:4
=
Ref Level 0.00 dBm Offset 15.00 db Mode Auto Swasp
SGL Count 100/100
@1 AvgPwr
Limit §heck PAES
-10 dime—pRURIOUS_IINE ARG naks
| SPURIOUS_LINE_ABS_
2uae
-30 dBm
-40 dBm ¥
A n .
M'M At [ S et
-60 dBm
-70 dBm
-80d
-90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
Range Low |  Range Up RBW Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972,12644 MHz -48.34 dBm -35.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -47.54 dém -34.54 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39050 GHz -46.09 dBm -33.00 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.99830 GHz -42.62 dém -29.62 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.89226 GHz -46.35 dam -33.35dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91751 GHz -41.18 dBm -28.18 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.65332 GHz -43.79 deém -30.79 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99375 GHz -39.24 dém -26.24 dB
-
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searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (Port 2)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spectrum
Ref Level 0.00 d8m  Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 15,00 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS heck PABS
.10 dBTP—bRURIGHE_NE—ARE] nakE -10 dBTP—pRURIOUE | ENE—ABS] PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2uos U aEm
-30 dBm -30 dBm
-40 dBm -40 dBm
M . [ PPy A
. .,J..m""{ AP — W W ~ - I N DIV, A i
-60 dBm -60 dBm
-70 dm 70 dém
-80 d -80 dBm
apds 90 dBm
Start 30.0 MHz 81008 pts Stop 40.0 GHz | | [ Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -48.67 dBm -35.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 946.01004 MHz -48.73 dBm -35.73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -47.29 dém -34.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -47.52 dém -34.52 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39970 GHz -45.27 dBm -32.27 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.37691 GHz -46.23 dBm -33.23 d8
3.600 GHz 7.000 GHz 1.000 MHz £.00311 GHz -40.11 dém -27.11 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.05265 GHz -42.20 dBm -20.20 d&
7.000 GHz 14.000 GHz 1.000 MHz 10.35401 GHz -43.55 dBm -30.55 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.84226 GHz -46.33 dBm -33.33 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.91401 GHz -41.35 dBm -28.35 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91351 GHz -41.42 dBm -28.42 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.30372 GHz -42.77 dém -30.77 dB 22.000 GHz 20.000 GHz 1.000 MHz 28.69183 GHz -43.72 dém -30.72 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.64327 GHz -39.48 dBm -26.48 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99625 GHz -39.27 dBm -26.27 dB
aig ~r
L JU J L J J L ).
2T7.8EP.2021 16:20:35

Highest Channel / 1RB

m
Ref Level 0.00 dBm Offset 15.00 db Mode Auto Swasp
SGL Count 100,100
@1 AvgPwr
Limit §heck PAES
10 dBmE—F ARG U AR S naks
| SPURIOUS_LINE_ABS_
2uae
-30 dBm
-40 dBm
Iy TN
et | anBeA Ao e
-50 dBm
-70 dBm
-80d
-90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991,03198 MHz -48.64 dBm -35.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63734 GHz -47.45 dam -34.46 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39630 GHz -46.11 dBm -33.11 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.95016 GHz -42.74 dém -29.74 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.85726 GHz -46.16 dam -33.16 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91451 GHz -41.65 dBm -28.65 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.682332 GHz -42.77 dém -30.77 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.64877 GHz -39.46 dém -26.46 dB
- ™
L JL J
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Report No. : FG051802-04D

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (Port 1)

Middle Channel / 1RB

Spectrum
Ref Level 0.00 dBm  Offset 15,00 dB Mode Auto Swesp
SGL Count_100/100
@1 AvgPwr
Limit ¢heck PABS
LRIOUE—INE—ABS] nabs
_LINE_ABS_
-30 dBm
-40 dBm —
M'M O e ™
-60 dBm
-70 dBm
a0 dl
-90 ds
Start 30.0 MHz §1008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -48.73 dém
1.000 GHz 2.000 GHz 1.000 MHz 2.60485 GHz -47.42 dém -34.42 db
3.000 GHz 3.400 GHz 1.000 MHz 3.37511 GHz -46.04 dBm -33.04 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.90263 GHz -40.03 dém -27.03 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.86376 GHz -46.35 dém -33.35 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91501 GHz -41.26 dbm -28.26 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.59278 GHz -43.93 dém -30.93 di
30.000 GHz 40.000 GHz 1.000 MHz 39.98975 GHz -39.33 dém -26.33 dB
T T
L J J -

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (Port 2)

Middle Channel / 1RB

Spectrt

Ref Level 0.00 dem
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

: 27.SEP.2021

@1 AvgPwr
Limit ¢heck PAES
LRIOUE | INE—ABS nabs
_LINE_ABS_
-30 dBm
o dem Faml Aty
...m’-"'""" pderi) B, i NN Ao ot -
-60 dBm
-70 dBm
80d
90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -48.63 dBm
1.000 GHz 2.000 GHz 1.000 MHz 2.51387 GHz -47.32 dém -34.32 de
3.000 GHz 3.400 GHz 1.000 MHz 3.39450 GHz -45.79 dBm -32.79 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.90214 GHz -41.33 dém -28.32 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.83476 GHz -46.45 dam -33.46 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.92850 GHz -41.48 dBm -28.48 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.67382 GHz -43.81 deém -30.81 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.59125 GHz -39.37 dém -26.37 dB
- T
L JU J L -
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Frequency Stability

Test Conditions NR UL-MIMO n77 (QPSK) / Middle Channel Limit
BW 20MHz V;ZEL”
Temperature Voltage

) (Volt) D(z;)/ipar:i;)n Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0021
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Frequency Stability

FR1 N78 (15kHz)

Software Version: 21.02.091501

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Deviation
(ppm)

Verdict

Environment

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00334

PASS

NV

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00356

PASS

LV

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00213

PASS

HV

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00218

PASS

-30C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00624

PASS

-20C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00128

PASS

-10C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00665

PASS

0cC

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00153

PASS

10C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00341

PASS

20C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00548

PASS

30C

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00887

PASS

40T

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

-0.00134

PASS

50C




Peak to Average Radio

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Result

(dB)

Limit
(dB)

Verdict

78

15

20

630667

3460.005

DFT-s-
OFDM PI/2
BPSK

100@0

5.2

13

PASS

78

15

20

630667

3460.005

DFT-s-
OFDM PI/2
BPSK

1@0

4.16

13

PASS

78

15

20

630667

3460.005

DFT-s-
OFDM
QPSK

100@0

6.5

13

PASS

78

15

20

630667

3460.005

DFT-s-
OFDM
QPSK

1@0

6.04

13

PASS

78

15

20

633334

3500.01

DFT-s-
OFDM PI/2
BPSK

100@0

5.97

13

PASS

78

15

20

633334

3500.01

DFT-s-
OFDM PI/2
BPSK

1@0

4.33

13

PASS

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

100@0

7.2

13

PASS

78

15

20

633334

3500.01

DFT-s-
OFDM
QPSK

1@0

6.06

13

PASS

78

15

20

636000

3540.0

DFT-s-
OFDM PI/2
BPSK

100@0

5.56

13

PASS

78

15

20

636000

3540.0

DFT-s-
OFDM PI/2
BPSK

1@0

4.72

13

PASS

78

15

20

636000

3540.0

DFT-s-
OFDM
QPSK

100@0

6.34

13

PASS

78

15

20

636000

3540.0

DFT-s-
OFDM
QPSK

1@0

5.7

13

PASS




